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Location Name Contractor Company | Designer Company
Alignment From El Hammam To E|
Alamien INERTIA FOR GENERAL CONTRACTING | SPECTRUM
Issued by :‘:EZHMED -‘lalgn.- faltss sl ?:}:; ;‘;;i’i Time
Contractor ' . il !
ELFEKY i j%‘: _ . é 10:00 AM

Contractor EET-EW-SP-SOT-01 Vi"¢’ b i i Revision
Reference e SRS Lokl
Received by H m‘ DA HH G | o0 MM | v [ HH [MM
ER % SNAY ko | ew [oT | 10| 7 |24 | 10 | 00

NB: Package 115n|y (Package 2 via Aconex)
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW
Description of Test Materials | Result of 7 days and 28 days (250/350)

From stations (369+800) to (369+900)
Location of Test
Item Specification Test Requirement | Test Result Attachment | Remarks
1 Test Results 7 days Comprision Attached
2 Test Resulits 28 days Comprision Attached
3
4 !
5
Comments by: Comments by:
APPROVAL STATUS

Organisation Name Sign Date A-AWC-R
Contractor ENG.AHMED ELFEKY e A
Designer Mamw( ,ﬁfﬂ e A
GARB *
Employers U k& A
Representative '4/\\-10 O f\ .

* Alignment / Bridges: Culvert Only

A= Approved; AWC= Approved with Comments; R= Rejected
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COMPANY NAME: Licu i)

Project Name: |
CASTING DATE : 26/2/2024

REPORT DATE :4/3/2024
MIXED:350/250 O.P.C

MPRESSIVE STRENGHT RESULTS 15*15*15C RETE SPECIEMENS
Avr.s

DATE OF CAST AGE [WIEGHT|DENISTY]
load (kn)| 5. (ka/cma) %
[KG/ICM2

cubes
CASTING TESTING [days| (gm) [(gm/em3,

8100 2.40 518 2347

8110 | 2.40 500 226.5

SET:
1D:

1

2

3 8000) 2.37 479 217.0

PC1 26/02/2024 | 04/03/2024] 7 227 | 90.8%

T’ 8040| 2.38 502 2274

5 8000 | 2,37 487 220.6

6 8050 2.39 521 236.0
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__CeL__

Consulting Engineering Bureau & Laboratories
Aunkigh O Uikt | Jalaa iiSia

Consultant b Aualgd) @ Lt ) Seapan e

Company Pl g Dl Al oy dll 48

Project bl lad))

Date Of Cast ' 26/02/2024

Date Of Test * 25/03/2024 Age  :28-Days
Location oy

Concrete class -+ Concrete class: 250 kg/cm2 - Cement content 350 Kg/m3
Request # : PC1

Compressive Strength Of Concrete Cubes

(15x15x15 ¢m
-_-__--_—_--—__—-_'_-——_.______-—____ \L.
Sple i : Failure
Weight (gm) Density (gm/cm3 ' Failure (KN
No )
““"'—-—"‘-—-———-—____—-——_______ (KG/cm2)
1 8400 2.4
e 0 9 711 322
S ——— -——__________________________________________
2 8400 2.49 693 314
——-______—-_____ﬁ___________________________________________ﬁ__ﬂ
3 8375 2.48 689 312
—————————___"'--——-————__.__“—-————‘——__.___—-*————-___
4 8375 2.48 700 317
______________.______________________________________
5 8400 2.49 668 303
—-—-__________——-__________-———-___________———__._____
6 8375 2.48 679 308
- S
Av, 313
o] & yaqy Gt_‘tz-d_l_f'}ﬁdh»gég)ﬁj_m'- X byl
Signature............... - ' WG s Gy — :‘T.-":".-_'
) ‘”'“"’hﬁwlmwmﬂw‘L.-MM' I . IALEEIE T . ¥ !
|l Sl & m Ay i T ,_
3 EI Malek El Afdal Street Juad sl v
Zamalek, Cairo, 3 ALaN - Eltla 3
Tel.& Fax : 27367231 . 27363093

ACCREDITED

Testing Lnburumry

TYPIPSAY © YYRWYIPY § S+ g2t
www.cel-egynt.com
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Location Name [ Contractor Company Designer Company
Alignment From El Hammam To I
Alamien INERTIA FOR GENERAL CONTRACTING | SPECTRUM
Issued by ::z:" :ﬁ-ﬁ._* Date Time
Contractor RHMED e ARl 10/7/2024 ,
ELFEKY | e o i

Contractor EET-EW-SP-SOT-02 ' e | B Revision
Reference e V) g |
Received by - | oo [ mm [ v | vH [ MM
ER | '1\\‘((‘1)1% SNAVwo | ew | or| 10| 7 |24 | 10|00

NB: Package 1 Only (Package 2 via Aconex)
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW
Description of Test Materials | Result of 7 days and 28 days (250/350)

From stations (369+900) to (370+00)
Location of Test
item | Specification Test Requirement | Test Result Attachment | Remarks
1 Test Results 7 days Comprision Attached
2 Test Results 28 days Comprision Attached
3
4
5
Comments by: Comments by:
APPROVAL STATUS
Organisation Name Sign Date A-AWC-R
D

Contractor ENG.AHMED ELFEKY Qkf‘i_ A
Designer Eng. Motamed -ﬂ‘ﬁ R A
GARB * N
Employers DR \;,%
Representative HAMOU i A

* Alignment / Bridges: Culvert Only

A= Approved; AWC= Approved with Comments; R= Rejected

File: Slgaldl s

Page 1of1
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Al o il

COMPANY NAME:;\ i 5|

Project Name:

CASTING DATE :29/2/2024
REPORT DATE :7/3/2024
MIXED:350/2500PC

(]

dlig e I\
Ao gaudl il 919 § 301 éauﬂ}.l.-m-l

COMPRESSIVE STRENGHT RESULTS 15*15*15 CM CONCRETE SPECIEMENS

bt |

SET: DATE OF CAST AGE | WIEGHT|DENIS' Avr.s
cubes load (kn)| S.(kaicma) %
D: CASTING TESTING  |days| (gm) |(em/cm3) KGICM2
1 8000 | 2.37 504 228.3
2 7965 | 2.36 483 218.8
3 8040 | 2.38 493 2233
PC2 29/02/2024 | 07/03/2024 | 7 225 | 90.1%
4 8100 | 2.40 511 2315 \
5 8000 | 2.37 508 230.1
s 7900 | 237 | 484 | 2193
e “-.__
éﬁéwéqﬂgﬁly \ il
Epg. Taheryehya: .
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__CEL__

Consulting Englneering Bureau & Laboratories

Asaudigh ol yLiuad | Jalaa iiSn

Consultant b il & bl | s i

Company by il g A Al g gl AS

Project bl el

Date Of Cast o 29/02/2024

Date Of Test i 28/03/2024 Age  :28- Days

Location b oy

Concrete class + Concrete class: 250 kg/cm2 - Cement content 350 Kg/m3

Request # : PC2

Compressive Strength Of Concrete Cubes
(15x15x15 cm)
Sample i =1
Weight (gm) Density (gm/cm3 Failure (KN Lol
No. g b (KG/cM2)
1 8380 2.48 686 311
2 8380 2.48 679 308
3 8370 2.48 659 299
4 8400 2.49 691 313
5 8375 2.48 683 309
6 8400 2.49 677 307
Av, 308

Jaasl| Bjrar bl ddlas 9 ygi 9 g0 :
SO

- ) \" .

Signature......,

) Conswiing Enginawang Bureeu & Laborstories

I bl 4501 aey it ]

3 El Malek El Afdal Street

Juan ¥ Sl v

3 alal - Slle i

Zamalek, Cairo, ] _,\Auu iy )’_‘
Tel.& Fax : 27367231 - 27363093 | A A stk S LA S A A u.us u’-“-l_
Q&cnff EE..'I.EE www.cel-egypt.com
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— SVSTrA memmem _SHAken
Con :
Aractor Company™ | Designer Company
INERTIA FOR GENERAL CCIN_TIIAC! ING SPECTRUM
Issued by ITgs Date J ] Time
Contractor 10/7/2024
M 10:00 AM

Contractor o e g~ S B

Reference , Revision

Received by B0 | MM | v | WM | mm

ER _ 1017 |24 1000

NB: Package 1 Only (Package 2 via Aconex)
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW 0 |
Description of Test Materials | Result of 7 days and 28 days (250/350)
From stations (370+000) to (370+100)

Location of Test

Item Specification Test Requirement [ Test Result Attachment | Remarks

1 Test Results 7 days Comprision Attached

2 Test Results 28 days Comprision Attached

3

4

5

Comments by: Comments by:

APPROVAL STATUS
Sign Date A-AWC-R
Organisation | Name Czki&»' A
Contractor ENG.AHMED ELFEKY
. A
F N

Designer /om"’eél #

GARB * l\
Employers H/A oun )}&

Representative H &

* Alignment / Bridges: Culvert Only

- R= Rejected
A= Approved; AWC= Approved with Comments; R= Rej

File: CibmSall s

page 1of1
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Jlg e
chid Gt | Gl 10119 LI it bl [

CilnSall i il

COMPANY NAME: iy |

Project Name: gy pull jUail)
CASTING DATE :3/3/2024

REPORT DATE :10/3/2024
MIXED : 350/250 OPC

COMPRESSIVE STRENGHT RESULTS 15*15*15 CM CONCRETE SPECIEMENS

SET DATE OF CAST AGE |WIEGHT|DENISTY] Avr.s
tubes load (kn)| S.(kaicma) %

ID: CASTING TESTING  |days| (gm) |(gm/cma) KGICM2

1 8000 | 2.37 | 499 226.0

2 7955 | 2.36 497 2251

3 8020 | 2.38 | 473 214.3
— PC3 | 03/03/2024 | 10/03/2024| 7 225 | 89.8%
4 7960| 236 | 512 | 2319 [

5 8000 | 2.37 484 218.3

6 7900( 2,34 | 509 2306

—

r' j 2 ‘M.I“ ‘
] ; it . -"‘ : .\.
4Mana Quality
-.LEng.-.Ta er yehya :

—

T
|
}

ot Ao A

ALl Sl (33 k0 - {yutlny 3120 58 ALl - OV LTI - Alaset!
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___CEL___

Consulting Englneering Bureau & Lahoratorles

Asuigh! Ol Uik | Jalas wiiSa
Consultant b A gl @l i | g 08
Company bl g Al A g pudd] AS
Project bl ylad)l
Date Of Cast : 03/03/2024
Date Of Test : 31/03/2024 Age  :28-Days
Location o Wy
Concrete class v Concrete class: 250 kg/cm2 - Cement content 350 Kg/m3
Request # ¢+ PC3
Compressive Strength Of Concrete Cubes
(15x15x15 cm) _‘
Sample g 3 ] Failure
No. Weight (gm) Density (gm/cm3 Failure (KN) (KG/CM2)

1 8400 2.49 693 314

2 8410 2.49 689 312

3 8400 2.49 673 305

3 8380 2.48 668 303

5 8385 2.48 671 304

6 8375 2.48 683 309

N
“Av. N 308
deanl] yas Cligall Andlas § )53 9 0320 ; A gonla
SN S nisnsiiinis - ' Moy

' Consuiiing Eny ing Evrveu 4 Lo : r. :\;" ;
I] gl & S N Ay 1804 s "l
- # -

3 El Malek El Afdal Street M&_I e u‘tr
-l 3800 - ke300
Zamalek, Cairo. e
Tel.& Fax : 27367231 - 27363093 YVFAF AT o YYPIVIYY o S+ (paull
&Eﬁf&ﬂﬂ.ﬁ? www.cel-egypt.com
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SUBMISSION

of

TEST RESULTS

Location Name Contractor Compan
Allgnment From E| Hammanm To El | NERTIA FOR GENERAL CONTRACTING SPECTRUM
Name Sign e ” 4 Time
i [ oy AT |
E_LEE"____—-—f____L_.,u-—H-—-‘—“_._-—#*—'*——*k—- o
Contractor | EET-EW-SP-SOT-04 .! 00 By GV L s
Reference e | — poD MM YY HH MM
S:cewed " 0 AN 10 7 24 | 10 | 00
'_'_.__._'_._._.-——'_'_'_—_._—.—_ !
NB: Package 1 Only (Package 2 via Aconex)
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW
Description of Test Materials | Result of 7 days and 28 days (250/350)
From stations (370+100) to (370+164)
Location of Test
——
ltem | Specification Test Requirement | Test Result Attachment Remarks
1 Test Results 7 days Comprision Attached
SsEa— ]
2 Test Results 28 days Comprision Attached
[ [ e ]
3
T
4
5 —
W ____-_-—-—__
Comments by: Comments by:
o APPROVAL STATUS
rganisation Nam
e Sgn Date A-AWC-R
Contractor ENG.AHMED ELFEKY O— A
Designer /’»,_4__,—’
i homed L7 A
GARB *
Employers
Representative \4A“CIJ}P\ b‘_‘g c

* Alignment / Bridges: Culvert Only

-

A= Approved; AWC= Approved with Comments; R= Rejected
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Jig e
amlﬂfjmwe o0 ot | e ) Qi[9 O S it ybeld [

Glansal) i el

COMPANY NAME: Wy il

Project Name: & sl JUakl)

CASTING DATE :6/3/2024

REPORT DATE :13/3/2024
MIXED : 350/250 OPC

COMPRESSIVE STRENGHT RESULTS 15*15*15 CM CONCRETE SPECIEMENS

SET: DATE OF CAST AGE |WIEGHT|DENISTY] Avr.s
cubes load (kn)| S.(xcicma) %
D: CASTING TESTING [days{ (gm) |(@m/em3) KGICM2
1 8100 | 2.40 | 483 218.8
2 8000 | 2.37 | 514 232.8
3 8070 | 2.39 | 506 229.2
PC4 | 06/03/2024 | 13/03/2024| 7 227 | 90.8%
4 8130| 241 | so7 | 2207 [
5 8060 | 2.39 | 484 219.3
6 8060 | 2.39 | 512 231.9

/;I‘

anager &uiﬂty
;B g Taher Wryaj

—

N o7 ot
o “’J)."J\: 3‘?':
i -

A Ladid Jomliadf B pks - | potiny JH1A3 58 alal - OV gLSII - ALaset
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__CEL___

Consulting Engineering Bureau & Laboratories

Agurkigh 1y LAWY | Jalas ik
Consultant b Rl Gl LA | Sl i
Company byt g Al Al Gl el A8
Project Al yladl)
Date Of Cast t 06/03/2024
Date Of Test . 03/04/2024 Age  :28-Days
Location b Wdayl)
Concrete class t Concrete class: 250 kg/cm2 - Cement content 350 Kg/m3
Request # v PC4
Compressive Strength Of Concrete Cubes
(15x15x15 cm)
Sample Failure |
Weight
No. ght (gm) Density (gm/cm3 Failure (KN) (KG/CM2)
1 8375 2.48 666 302
2 8390 2.49 676 306
3 8400 2.49 684 310
4 8400 2.49 699 317
5 8375 2.48 708 321
6 8400 2.49 690 313
~
Av. ™~ 312
o)l A3 yn0) ilipal| Aowllae § g3 9 05 ¢ Abgele
S TP TIRT -:..""-"""“-----.
Signature............... - . S el 3128 8 ;
Conev.iing Engmertng Hirssu & Labarainries "'-—-—‘..(_.“.,' by ey :
|; Spaiyh e il..:.'-:,,.“, g lita e ;""'“'---!
T rTT S el b
3 El Malek El Afdal Strect SN N Tl
Zamalek, Cairo. Lt et

Tel.& Fax : 27367231 - 27363093

ACCREDITED

Testing Labortatory

YYPAY AT - YVPIVYYY o puSd 4 gyl
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Frapesm poey

nlll_bul'ﬂdul!l lll‘lﬁll ;:
ST AT

//'/'

SYNTIA B HAKET

[ToctonName Caniractor Company [ Besignar Company i
Alignment From El Hammam To El |\ earis rOR GENERAL CONTRACTING | SPECTRUM
Alamien ) .
Nome T ARSI . Time
Issued by ' .
ENG.AHMED - - 10/7/2024 10:00 AM
Contractor ELFEKY 1 vaﬁ‘.; - — ly | - __
Contractor EET-EW-SP-SOT:05.. '' ', Revision
Reference L L
oo [ MM [ vr [ HH | MM
Received by }_\q el R A S T
ER hob\tg%”"“nmmm:vumoo
NB: Package 1 Onﬁ! (Package 2 vla Aconex)
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW
Description of Test Materials | Result of 7 days and 28 days (250/350)
From stations (370+164) to (370+4300)
Location of Test
Item | Specification Test Requirement | Test Result Attachment | Remarks
1 Test Results 7 days Comprision Attached
2 Test Results 28 days Comprision Attached
3
4
5
Comments by: Comments by:
: APPROVAL STATUS
Organisation | Name Sign _ Date A-AWC-R
Contractor ENG.AHMED ELFEKY H OO A
Designe .
gner Aahamed Ly JcT— A
GARB *
Employers
Representative HAHOU-DP\ \b::ﬁ A

* Alignment / Bridges: Culvert Only

File: Ll 6

—

5 A= Approved; AWC= Approved with Comments; R= Rejected
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EL KHABEER One |
Jlg © Aot 0ud | il y9d1g B | KN ]] uh,&u}l‘ﬂ.‘

G

COMPANY NAME: Wy il
Project Name: gy sl jUall)

CASTING DATE :13/3/2024

MIXED : 350/250 OPC
¥
%
COMPRESSIVE STRENGHT RESULTS 15*16*15 CM CONCRETE SPECIEMENS
SET DATE OF CAST AGE |WIEGHT|DENISTY] Avr.s
| cubes load (kn)| 8.(xarcma) %
o CASTING TESTING  Idayg (gm) |(emiem3) KGICM2
1 7950 | 2.36 | 474 2147 5
2 8040 | 2.38 517 234.2
3 8000 | 2.37 489 2215
4 8050 | 2.39 493 2933
5 PC5 19/03/2024 | 26/03/2024| 7 | 8020 2.38 504 2283 226 | 90.3%
6 8000 | 2.37 511 2315
7 850 | 0.25 | 518 2347
8 8090 | 240 | 479 | 2170
9 7980 | 236 | 502 2274
/; por et "";
‘
Ma na'gerof:altfy It
E g Taher yeh a
. - e
o &
‘,ﬂ-uﬁ."d:shuﬂ@,yh - et 5314958 alal - OV gL&II - plast!
*VoYAIVYALE - o) e aVIA0A0Y - + )Y AVVAYYAY : O
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__CEL__

Consulting Engineering Bureau & Laboratories

Auankigh Syl Jalae iiSa
gonsultant b Al el Ui | Sagu ks
SMEAny il gl g Al Al )y uddt A8
Project bl ylad)l
Date Of Cast ¢ 19/03/2024
Dat
e F)f Test i 16/04/2024 Age  :28-Days
Location b Wby
Concrete class ¢ Concrete class: 250 kg/cm2 - Cement content 350 Kg/m3
Request # ¢ PC5
Compressive Strength Of Concrete Cubes
S I (15x15x15 cm)
am
N:. 5 Weight (gm) Density (gm/cm3 Failure (KN) L
(KG/CM2)
1 8375 2.48 700 317
2 8400 2.49 680 308 7[
3 8425 2.50 670 304 |
4 8380 2.48 685 310
|
5 8375 2.48 665 301
6 8400 2.49 690 313
7 8400 2.49 677 307
8 8350 2,47 704 319
9 8375 2.48 oo 0
Av, \/ ' i

ol A yaey il Axndlas 9 dygi 9 g+ Abgxla

Consuning Eng

Signature..... T —
[
e

Ll ey

: Lpaiight &
."“'.’1..‘.!‘; ' ih A .".__(

“"-,I_‘_- ,I F v
. : ey
Ve e
3 £l Malek El Afdal Strect = — 'f:.su Y
Zamalek, C“ir:an 1-27363093 REDITED' Yyrarear - www.cel-egypt.com
Tel.& Fax : 27 -l i &Eﬁg Labortatory
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SUBMISSION of

TEST RESULTS

\

* WA Ranalil Aol )
i Reassll By :
R Ul NIT)

SVYSTrA M SHAKGR

Location Name | Contractor Company Designer Company |
A nent From ETHAMMAM TO B | s row GENERAL CONTRACTING | SPECTRUM
L I ST 7 P —m—"y | Date Time
Issued by . —
ENG.A “ . ‘
Contractor ELFEKY“MED ,,,....,., il qao 10:00 AM
Contractor EET-EW- SP-SOTIOG“ VAV=ATD 3¢ ' Revision
Reference -1\: J,ch E"-’
Received bV l DD | MM | Yy HH | MM
ER nom ’ oT | 10 7 24 | 10 | 00
NB: Package 1 Only (Pnckage 2 via Aconex)
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW
Description of Test Materials | Result of 7 days and 28 days (250/350)
From stations (370+300) to (370+500)
Location of Test
Item | Specification Test Requirement | Test Result Attachment Remarks
1 Test Results 7 days Comprision Attached
2 Test Results 28 days Comprision Attached
3
4
5
Comments by: Comments by:
APPROVAL STATUS
Organisation Name Sign Date A-AWC-R
Contractor ENG.AHMED ELFEKY Qfef a8 A
Designer Mmefj ﬂ?fﬂ WS e A
GARB * H
Employers ‘ A no N' § ‘\
Representative ubk
* Alignment / Bridges: Culvert Only ' A= Approved; AWC= Approved with Comments; R= Rejected
File: cladl )&

Page 1of1
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Jlig e I
S1G 6 ) ikeganall ilaggilly b3ak dik ,.wJ.!.!-q.I

COMPANY NAME:\wdy il
Project Name: il Ul

DATE :25/3/2
11/412024
MIXED : 350/250 OPC

COMPRESSIVE STRENGHT RESULTS 15*15*15 CM CONCRETE SPECIEMENS

SET DATE OF CAST AGE [WIEGHT[DENISTY, Avr.s
I~ | cubes load (kn)| S.(kaicM3) %
D: CASTING (TESTING |days (gm) |(gm/em3) KG/CM2
1 7940 2.35 | 503 2279
2 B000 | 237 | 514 232.8
T 8070 2.39 | 498 2256
_4_ 8100 | 2.40 476 2156
—5_ 8000 ( 2.37 | 493 2233
? 8060 | 2.39 [ 511 231.5
y PC6 [ 25/03/2024 [01/04/2024| 7 8070| 230 | 488 2211 ""‘3 90.2%
g 8000 | 2.37 | 503 2279
—9— 8030 2,38 | 522 236.5
_10_ 7980 236 | 497 2251
T 8000 | 237 | 486 2202
T 7960 236 | 482 2183

Z,'.. ’:I.f‘
gd_barﬁ;hly

..+ ERg. Taher yehya £y
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(,Jhmld.a.ulg.._,h-wnhﬁpui-avma-ewu
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___CEL___

Consulting Englneering Bureau & Laboratories

Asunigh Ol yLicia¥ | Jolas iSia

Consultant s i,\u.l.'l‘.“ Gl L | fiaian ks
Company byl g Al Al Gy pudll A8 4
Project Vol ylai)l
Date Of Cast v 25/03/2024
Date Of Test 1 22/04/2024 Age  :28- Days
Location b o)
Concrete class ¢ Concrete class: 250 kg/cm2 - Cement content 350 Kg/m3
Request # PC6
Compressive Strength Of Concrete Cubes
(15x15x15 cm)
Sample Fail
Weight (gm) | Density (gm/cm3 Failure (KN ot
No. v (gm/ ML) (KG/CM2)
1 8380 2.48 722 327
e s |
2 8370 2.48 711 322
— e ]
3 8375 2.48 703 318
R TR
4 8385 2.48 688 312
5 8400 2.49 692 313
6 8410 2.49 680 308
74 8375 2.48 667 302
8 8410 2.49 673 305
9 8400 2.49 665 301
10 8375 2.48 690° -'.7‘;_??;5:\\ 313
11 8380 2.48 6867,k oA
12 8400 2.49 677 Lt 30y
Av, 3T~
)95 9 gl ¢ Al gela
stgnature. [/ OBk T2 — l
y Consuiing Enymenring durseu & Loberetarier
e aalyh e i ¥
HlMulekMAElam: J;:mhguhjn
Zamalek, Cairo. . YIFY 1@ + (paul
Tel.& Fax : 27367231 - 27363093 ACCREDITED' TFAEAL = Www_'c:r.segypt.tom
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SUBMISSION of

AT Apeanll Bt
s dligd o g

\

/A

TEST RESULTS
SYSTIA [ SHAKER |
Location Name Contractor Company j Designer Company
i ElHammam To El | \\eqrin FOR GENERAL CONTRACTING | SPECTRUM
— Name s‘ﬁhdlm;"a! Tal ,ﬁjib’!_ﬂﬂ' | Time
ue
ENG.AHMED Wos | 10/7/2024 _
Contractor ELFEKY VN1 / ¥ (vl 10:00 AM
Contractor EET-EW-SP-SOT-07.. MALATRAT Revision
Reference
DD | MM | v | HH [ MM

Recelved by '_ ‘g
ER VIOUDA })q&js"“ w |ew|or| 10| 7 |24 | 10|00

NB: Package 1 Only (Package 2 via Aconex)
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW
Description of Test Materials | Result of 7 days and 28 days (250/350)

From stations (370+500) to (370+596)
Location of Test
item | Specification Test Requirement | Test Result Attachment Remarks
1 Test Results 7 days Comprision Attached
2 Test Results 28 days Comprision Attached
3
4
S
Comments by: Comments by:
APPROVAL STATUS

Organisation | Name Sign ) Date A-AWC-R
Contractor ENG.AHMED ELFEKY D= A
esigner | _4zhomed bfla b A
GARB *
Employers
Representative '—{AHO \LD‘& L% 7&

Alignment / Bridges: Culvert Only ' A= Approved; AWC= Approved with Comments; R= Rejected

File: chlall oty
Page 1of1
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' Jlg e I\
F Em-MBEEROne 4"‘_‘" a'l‘l})ﬂh 0 3kl &llﬂ)ﬂ}!m

ulg ©

d‘aww EdL"d

COMPANY NAME: ki )il
Project Name: gyl JUall)

CASTING DATE :26/3/2024
REPORT DATE :2/4/2024
MIXED : 350/250 OPC

COMPRESSIVE STRENGHT RESULTS 15*15*15 CM CONCRETE SPECIEMENS
Avr.s

SET ] DATE OF CAST AGE |WIEGHT|DENISTY]
cubes load (kn)| S.(kG/cM3) %
iD: { CASTING ’ TESTING |days| (gm) |(@m/cm3 KG/ICM2
17980 2.36 491 2224
511 231.5

l ?970] 2.36

I;{)O[ 237 489 221.5
225.1| 90.1%

PC7 | 26/03/2024 |02/04/2024| 7
( 7990’ 237 | 493 2233 N\

2, 35 489 2215

[8040’ 238 | 509 230.6

e
/ Manager Quaﬂm
I Enb. Telier yehya :
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___CEL__

Ineering Bureau & Laboratories

Consulting Eng p
Akl O LY | Jalas S
Consultant v Aguaigd) Gl Uil | g hia
Company Pyl g Al Al Gy ) A8
Project b asdl lad)l
Date Of Cast  26/03/2024
Date Of Test : 23/04/2024 Age  :28-Days
Location v oy
Concrete class i Concrete class: 250 kg/cm2 - Cement content 350 Kg/m3
Request # ¢ PC7
Compressive Strength Of Concrete Cubes
(15x15x15 cm)
Sample ) § : Failure
3 Weight (gm) Density (gm/cm3 Failure (KN) (KG/CM2)
1 8400 2.49 715 324
2 8370 2.48 700 317
3 8380 2.48 705 319
4 8410 2.49 685 310
5 8380 2.48 676 306
6 8375 2.48 690 313
Av. Sy 314
Jrasd! Adyaey Cilisall danllasy D38 3 g + A gl
Signature......oeseenees S PRI B

l _E.Z‘ @M_I _ ")\ s -

) Consu.ung Erginvenng Bursiu 6 Labsreinvier

” iy & e bt I

3 EI Malek El Afdal Street Juad¥) Sl 5 ¥
Zumalek, Cairo. 3,aLA0 - GULe )
Tel.& Fax : 27367231 - 27363093 TYFIF Y o YVFIVITFY | S + el

s sy www.cel-egypt.com

CamScanner



https://v3.camscanner.com/user/download

